O
=
3
oS
bl
<.V
™M
i
2
()]
S




WARNING!

This manual is intended for use in the identification and ordering of service parts.

This manual contains proprietary information that is protected by copyright. All rights are
reserved. No part of this manual may be photocopied, reproduced or translated to
another language without the written consent of Regal Research and Mfg. Co.

The vehicle described in this manual conforms to the applicable portions of the current
American National Standards Institute’s Z130 Safety and Performance Requirements for
Golf Cars. This standard, which promotes safety in the design, application, and
operation of golf cars, defines a golf car as “a vehicle used to convey a person or
persons and equipment to play the game of golf in an area designated as a golf course”.

Regal Research is not liable for errors in this manual or for incidental or consequential
damages that result from the use of the material in this manual.

The information in this manual is subject to change without notice.
Regal Research reserves the right to make design changes to vehicles without

obligation to make these changes on units previously sold. Recent changes to the
vehicle described in this manual may not be reflected in this manual.

HOW TO ORDER PARTS

Replacement part and accessories can be obtained by calling our toll free number at
800-898-3353.

REGAL

RESEARCH

Regal Research and Mfg. Co.
1200 East Plano Parkway
Plano, TX 75074
Phone 800-898-3353
Fax 972-272-0220
www.regalresearch.com




Table of Contents

. Sub-Assemblies
1.1 Shock Assembly
1.2 Spindle Assembly
1.3 Tie Rod Assembly
1.4
1.5
1

—_—

Console Assembly
PB6 Assembly
.6 Dash & Charge Receptical
Assembly
1.7 Steering Tiller Assembly
1.8 Console Installation

2. Frame Setup
2.1 Steering Tiller Installation

3. Front Suspension Installation
3.1 Shock, Spindle & Tie Rod Installation

4. Transaxle
4.1 Transaxle Assembly
4.2 Transaxle Installation

5. Electrical Panel
5.1 Electrical Panel Assembly
5.2 Electrical Panel Installation

6. Bafttery Installation

7. Charge Receptacle & Dash Installation
8. Wiring Diagram

9. Tire Installation

10. Rear Body Installation

11. Hood
11.1 Hood Assembly
11.2 Hood & Support Installation

12. Stand Up Seat

12.1 Seat Frame Installation

12.2 Seat Brake Installation

12.3 Seat Bottom Installation

12.4 Sun Canopy Assembly

12.5 Standard Seat Back Installation
12.6 Sun Canopy Installation

12.7 Actuator & Basket Installation
12.8 Stand-up Seat Installation




(

1.1 Shock Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.
] 10073 Shock Absorber ]
2 10075 Spring, Coil 1

i

4x Assembled Shocks Required For Installation

2

Spacer Set to
Center Notch

Exploded View




1.2 Spindle Assembly

TEMNO. |PART NUMBER DESCRIPTION Leﬁ%ghme Righ%fgind,e
] 0008067 Bushing, Bronze Spindle 1 1
2 10058 Spindle Asm, Right 0 1
3 90104 Grease Fitting. 90 deg. 1/8 NPT 1 1
4 0007048 Bushing Bronze 1 1
5 0007840 Nut, Slotted 3/4 1 1
6 90035 Washer Thrust 1 1
7 1011892 Hub Assembly, Front 1 1
8 20099 Coftter Pin, 5/32x 1.0 1 1
9 1016389 Washer, Wave Kingpin ] 1
10 1010150 Thrust Bearing ] 1
11 10051 Spindle Asm Left

Right Spindle Exploded View
Assembly Typical For Both Left And Right Spindle




e

1.3 Tie Rod Assembly

TEMNO. | PART NUMBER DESCRIPTION S L Sfeeri%ﬁ}e 2o
] 10049 Hiem Joint, LH ] ]
2 0007554 R NUt, 1/2-20 RH ] ]
3 10072 Pitman Rod ] 0
4 0007555 L Nut, 1/2-20 LH ] ]
5 10048 Hiem Joint, RH 1 1
6 10071 Tie Rod, Long 0 1

Pitman Tie Rod
Exploded View

Steering Tie Rod
Exploded View




1.4 Console Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.
] 50058 Console, Steering Front 1
2 40017 FWD/REV Swith 1
3 50051 Decal, Operating Instructions 1
4 40011 Switch, Key On/Off 1
5 101825101 Decal Key Switch ]
6 50066 Decal notice Wait Throfttle ]
7 50052 Decal, Driver Warning 1
8 40059 Led Warning Light 1

Decals

PTNOTEE

After tuming key on




/
1.5 PB6 Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.
] 90162 3/16 x 1/8 6-2 Alum, Alum Dome Rivet 4
2 60462 PB6 Bracket 1
3 90132 Nut 10-24 Nylock 1
4 40018 PB6, Pot Box 1
5 90139 Half Clevis ]
6 90128 Screw SOC HD, 10-24 x .5 ]
7 90145 Nut Hex Jam 5/16-24 Zinc 4
8 30043 Accel Handle 2
9 60071 Bracket, Accel Control ]

Exploded View




1.6 Dash & Charge Receptacle Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 920092 Screw, HH 1/4-20 x 1.00 12
2 60361 Cupholder Support ]
3 90044 Nut, Hex 1/4-20 Nylon Lock 2
4 50046 Dash 1
3 10170831 Drink Holder 1
6 50049 Pouch Storage 1
7 101342501 Recharge Receptacle 1

Simplified Charge Receptacle Assembly




/

1.7 Steering Tiller Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.
] 70034 Steering Tiller Arm 1
2 90163 Capscrew HH 12-13 x 2.0 1
3 90050 Washer PL LTI 1628 01 1
4 90104 Grease Fitting, 90 deg 1/8 NPT 1
5 920049 Bushing, MFI 1416-16 2
6 50059 Decal, Tiller Warning 1
7 90128 Screw SOC HD, 10-24 x .5 2
8 90166 Nut, HH 1/2-13 Nylock 1
9 70035 Steering Pitman Arm 1
10 70015 Housing, Steering Tiller 1




1 . Lower Assembly

il ‘,""W"'W\‘" Nrevey

IMPROPER TOW SWITCH POSITION MAY CAUSE VEHICLE DAMAGE, PERSONAL INJURY, OR DEATH.
» Before towing, select "TOW" position which will release park brake.

*» Select "OFF" position before disconnecting batteries, servicing vehicle, or extended storage.
» Must be in "RUN" position for vehicle operation.

50059




-

1.8 Console Instalation

ITEM NO. PART NUMBER DESCRIPTION QTY

] 90044 Nut, Hex 1/4-20 Nylon Lock 2
2 20033 Fitting, 1/8NPT 68CA-4-2 2
3 20035 Adpr Mast Cyl TOMM-1/8N ]
4 20015 Brake Handle Left 1
> 20016 Brake Handle Right

6 20093 Screw, FH 1/4-20 x 1.00 2
7 1016214 Pencil Holder ]
8 90095 Washer Flat SAE Zinc 1/4 2
9 1012565 Screw, Phil # 14x 1.0 2
10 1012566 Score Card Spring 2
11 30043 Accel Grip 2
12 920029 ODI Hand Grip 2
13 90219S8S Socket Head Set Screw 1/4-20 X 3/8 2
14 60403 Solo Scorecard Decal 1
15 1016154 Score Card Holder 1
16 90152 Screw, Philpan Zinc Tapping 8 x 5/8 4
17 50022 Console, Steering Back 1

Console

Installation

Exploded View




Score Card
o INstallation

60403

Back Console
« INstallation




2. Frame Setup

Exploded View

Hood Support Assembly




2.1 Steering Tiller Installation

MEM NO. PART NUMBER | DESCRIPTION | Qry.
1 Decal, Serial Number 1
2 Grommet Fri Baft. Box 2
3 Draw, Latch/Draw Assembly 2
4 Angle Bracket 1
5 Main Frame Asm 1
6 Screw SOC HD, 10-24x .5 4
7 Strip, Hoor Edge 2
8 ; Pop Rivet Alum 1/8 X .37 8
9 ; Hoor Mat 1
10 90044 Nut, Hex 1/4-20 Nylon Lock ! 1
I 50053 Plug. Rear Bumper s
12 90027 . Plug Bumper Rear RND 4
13 60064 Hinge, Front Body /| 1
14 60062 Front Body Mount ]
15 901575 Pop Rivet, 1/8 x 3/8 6
16 90067 Capscrew, HH 5/16-18 1.00 | 4
17 90068 Washer, 5/16 Ext Star | 4




/

3. Front Suspension Installation

ITEM NO. PART NUMBER DESCRIPTION QTY.
| 10054 F Swingarm Asm, Right ]
2 90230 Plug Frt Susp Aer Rect 2
3 10053 F Swingarm Asm, Left 1
4 90200 Bushing, LFI 2022-12 4
5 20201 Capscrew, HH 3/4-11 x 1.00 2
6 90203 Washer, Spring Lock 5/8 2
7 20202 Washer, Flat 5/8 2




‘I Swing Arm
. Installation

Bottom View




/

3.1 Shock, Spindle & Tie Rod Installation

P

* Installation

TEM NO. = PART NUMBER | DESCRIPTION QrY.
1 90166 Nut, HH 1/2-13 Nylock 2
2 90206 Capscrew, HH 1/2-13x 2.5 2
3 90205 Nut, 3/4 10 Nylock 2
4 90025 Washer, Lock 3/8 2
5 90065 Capscrew, HH 3/8-16 x 1.5 2
é 90204 Capscrew, HH 3/4-10x 5.0 2
7 90165 Nut Nylock Zinc 1/2-20 Half Height 4
Spindie &
Shock




Tie Rod
. Installation

3




-

4.1 Transaxle Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.
] 20040 Brake Cluster 2
2 30047 Axle, Drive, Graziano ]
3 20078 Nut, Nylock Hex 5/16-18 12
4 20033 Fitting, 1/8NPT 68CA-4-2 2
o 90213 Adapter, Brake 2
6 920067 Screw, HH Zinc 5/16-18 X 1.0 12
7 87678 Brake Drum 2
8 40041 Motor Traction DEI-4003 1
9 40042 Parking Brake, Electric 1
10 40043 Spring Motor Brake 1
11 30049 Motor Spacer 1
12 90054 Washer, 1/4 Ext Star 3
13 90208 Capscrew, HH 1/4-20 x3.5 3
14 20018 Bushing, LFI 1214-16 2
15 10060 Rear Suspension Frame 1
16 20209 Capscrew, HH 5/16-18 x 2.0 1
17 90068 Washer, 5/16 Ext Star ]
18 40044 Spacer Motor Mount 1
‘I Brake
e Installation




Motor
o Mount

\ , Flat Side '\ i
>, i , - Towards

3 Rear Suspension
« Frame Installatio




( 4.2 Transaxle Installation

[TEM NO. PART NUMBER DESCRIPTION QTY.
1 10068 Pivot Asm, Rear ]
2 20225 Washer, Flat 3/8 4
3 90025 Washer, Lock 3/8 6
4 90057 Capscrew, HH 3/8-16 x 1.0 2
5 1016346 Bushing, Urethane 4
6 10069 Tube, Rear Suspension 2
7 90085 Capscrew, HH 3/8-16 x 3.0 G8 2
8 920065 Capscrew, HH 3/8-16x 1.5 2
9 90304 Capscrew, HH 1/2-13x 2.5 2
10 20166 Nut, HH 1/2-13 Nylock 2

Rear Pivot,

o Transaxle Installation




Rear Shock
oINstallation

2




5.1 Electrical Panel Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.
] 90132 Nut, Hex 10-24 Nylock 4
2 90123 Pop Rivet Alum 1/8 X .37 2
3 1016851 Reverse Buzzer |
4 1013677 Decal, Battery Warning 1
3 60337 Fender Inner ]
6 20218 Screw, Phi, 10-24 x 1.0 4
7 40045 Zapi Electric Conftroller SEM O ]
8 40054 Bracket, Tow Switch ]
9 50061 ‘ Decal, Tow Switch 1
10 40019 Contactor, Main ]
11 101856001 Tow Switch ]
12 90157 Pop Rivet, 1/8 x 3/8 4

Exploded View
)




5.2 Electrical Panel Installation

ITEM NO. PART NUMBER DESCRIPTION QTY.
] 90054 Washer, 1/4 Ext Star
2 90090 Capscrew, HH 1/4-20 x .75 4
3 90157 Pop Rivet, 1/8 x 3/8 2

[!5 DANGER / POISON

St RiC

ULFU

"‘L‘

HO :
. .:pL-n: .
: s

KEIP OUT OF THE REACH OF CHILDREN - DO NUT TIP - KEEP VENT CAPS TIGHT AND LEVEL

50061




-

6. Battery Installation

ITEM NO. PART NUMBER DESCRIPTION QTY.
] 40029 Fuse, 150 Amp ]
2 20107 EV-145 3
3 90218 Screw, Phi, 10-24 x 1.0 4
4 90216 Washer, Fender Zinc 10 4
5 40036 Hold Down, Battery 2
6 Q0136 Coupling Nut, 10-24 x 3/4 4
7 40035 Rod, Battery 4




/. Charge Receptical & Dash Installation

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 90152 Screw, Philpan Zinc Tapping 8 x 5/8 4
2 90092 Screw, HH 1/4-20 x 1.00 4




-

8

.0 Wiring Diagram
ITEM NO. PART NUMBER DESCRIPTION QTY.
1 40011 Switch, Key On/Off ]
2 40012 Switch, Fwd./Rev. 1
3 40018 PB6, Pot Box 1
4 40019 Contactor Main 1
5 40022 Wire 14" 6GA BLK 3
6 40029 150 Amp Fuse 1
7 40041 Motor Traction DE1-4003 ]
8 40042 Brake, Parking Electric 1
9 40045 Slectric Controller SEMO 1
10 40047 ‘;,, ~ Harness Control 1
11 40049 Y " 12GA BLK 1
NS
12 40050 S 6GA BLK 2
13 40052 & )" 12GA RED ]
14 40053 . Harness Moftor 1
15 40055 QQ’ Jire 7" 12GA BLK 1
16 40056 & e 12 Fused 16GA BLK 2
17 40056F Qc_é" vc,’*' 15 Amp Fuse ]
18 40058 QQ/Q,Q; Wire Harness Tiller ]
19 40055 P LED Warning Light ]
20 40068 Wire Harness Seat 1
21 90107 EV145 Battery 3
22 90178 Actuator, 36V 12 Stroke 1
23 90179 Switch, Toggle 1
24 101342501 Recharge Receptacle 1
25 101856001 Switch, Tow 1
26 1016851 Reverse Buzzer 1
Legend
() Connector
gl Controller Connection
12 Gauge Wire
S 10 Gauge Wire
6 Gauge Wire
—] 40053 B— Wiring Harness




ORANGE

BL
PURPLE

BLACK:

BLUE

BLUE

40047

@
2
>
=<

ORANGE

PURPLE

—— YELLOW

URPLE ORANGE—‘

LR

—RED
—BLACK

40053

——————7"}BLACK ——U
RED

BLACK

RED

5 Amp
Fuse

18 Amp




. Tire Installation

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 51898 Carlisle Turf Glide Front 2
2 51927 Rated Carlisle Links Rear 2
3 20115 Nut, Lug 1/2-20 16




10. Rear Body Installation

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 920092 Screw, HH 1/4-20 x 1.00 5
2 50045 ‘ Rear Body 1
3 60401 Large Solo Decal 1
4 60402 Phone/Address/Web Decal 1

"WWw.SdoRider.M'u
~ 800-898-3353 |

60401 60402




/
11.1 Hood Assembly

ITEM NO. PART NUMBER ; DESCRIPTION QTY.
1 90112 Buckle, Cam 2" Black 2
2 50028 ‘ Belt, Bag Holder 2
3 90123 ‘ Pop Rivet Alum 1/8 X .37 4
4 60057 | Bag Rack 1
5 60063 Strap, Ft. Body Hinge Mtg ]
6 20095 _ Washer Flat SAE Zinc 1/4 4
7 90044 Nut, Hex 1/4-20 Nylon Lock 4
8 20128 Screw SOC HD, 10-24 x .5 2
9 90122 ‘ Latch, Latch/Draw Assembly 2
10 50027 Cable, Front Body Lanyard ]
1] 60400 ] Small Solo Decal 2
12 50047 Body, Front Green 1
13 90236 Rubber Washer .23 x 1.00 x .1 4
14 90053 Capscrew, HH 1/4-20x 1.0 4

[ SoLoRDER




11.2 Hood & Support Installation

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 90157 , Pop Rivet, 1/8 x 3/8 4
2 50027 ‘ Cable, Front Body Lanyard ]
3 60360 ; Strap, Ft Body Support ]
4 90054 | Washer, 1/4 Ext Star 4
5 90053 | Capscrew, HH 1/4-20x 1.0 4




12.1 Seat Frame Installation

_____ TTEM NO. PART NUMBER DESCRIPTION QrY.
1 90010 Bushing, MFI 0810-08 2
2 60247 Asm, Pivot Frame 1
3 20093 Screw, FH 1/4-20 x 5/8 5
4 60242 Seat Pivot 2
5 90044 Nut, Hex 1/4-20 Nylon Lock ]
é 60016 Seat Frame Asm 1
7 90046 Iglide Thrust Bearing, RTl 12-64 I
8 20014 Disk, Seat Brake 1
9 90174 Bushing, LSI 1214 24 2
10 60336 Seat Post Asm 1

Exploded View 1




12.2 Seat Brake Installation

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 90054 ? Washer, 1/4 BExt Star P
2 90222 Screw, Flat SHBO 5/16-18x 1.5 2
3 90048 1 Nut, Hex 1/2-13 1
4 60027 , Bolt, Seat Spring Adj 1
5 90047 5 Spring. Extension 1
6 90053 Capscrew, HH 1/4-20x 1.0 2
7 9007 4 ; ODI Hand Grip 2
8 60019 Shaft, Seat Brake 1
9 90010 ‘ Bushing, MFI 0810-08 P
10 60021 Handle, Seat Brake 2
11 50068 Decadl, Seat Handle 2
12 90068 Washer, 5/16 Ext Star 2
] 90067 Capscrew, HH 5/16-18 1.00 2
14 90167 | Roll Pin, 3/32x 1.0 2
15 90092 Screw, HH 1/4-20 x 1.00 6
16 90094 Capscrew, HH 1/4-20x 1.5 2
17 60026 Tube, Seat Brake Cdliper 2
18 60017 Plate, Cdliper Mount 1
19 50024 ‘ Cover, Seat Brake 1

20 60284 Actuator, Mount 1
21 90044 Nut, Hex 1/4-20 Nylon Lock 3
22 90111 1/4 Push Nut Plastic Black 2
23 20013 - Cdliper, Seat Brake 1
24 60025 ‘ Rod, Seat Brake Release 1
25 60022 Swivel Lock, Tapped 1
26 60023 | Swivel Lock ]

Lo R U A T N | i /
~ : | \




12.3 Seat Bottom Installation

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 20059 Nut, Hex 3/8-16 Nylock 2
2 90060 Washer, 3/8 Flat 2
3 90010 Bushing, MFI 0810-08 2
4 60257 Seat Bottom ]
5 90223 Screw, HSH 1/2x1.5, 3/8-16 2

Exploded View <




12.4 Sun Canopy Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 90094 Capscrew, HH 1/4-20x 1.5 2
2 920095 Washer, Flat SAE Zinc 1/4 8
3 20044 Nut, Hex 1/4-20 Nylon Lock 6
4 60204 Canopy, Cover ]
5 60203 Canopy, Front Post 2
6 60201 Canopy, Top Weldment ]
7 920053 Capscrew, HH 1/4-20x 1.0 4
8 60202 Canopy, Rear Post 2

Exploded View




12.5 Standard Seat Back & Switch Installation

ITEM NO. PART NUMBER DESCRIPTION Qry.
[ 90082 S Screw, Shidr BO 1/2-16 x 1.25 =
2 20073 Washer, 1/2 Wave 2
| 3 90012 1/2 Flat Washer 2
4 60238 Seat Back ]
5 90180 Switch Housing 1
é 20404 Screw, Slot RND 3/8-16 x 1.00 2
7 90211 Bushing MFI 0607 04 2
8 60248 Linkage 2
9 90059 Nut, Hex 3/8-16 Nylock 4
10 $0179C Rubber Toggle Switch Cover 1
11 90179 Toggle Switch 1
12 90092 Screw, HH 1/4-20 x 1.00 2
13 20087 Capscrew, HH 3/8-16 3.00 2
14 90060 Washer, 3/8 Flat 4
15 60240 Seat Belt 1
16 90210 Bushing PL MSI 0608 16 2
17 20010 Bushing. MFl 081008 2
18 20214 Bushing PL MFI 0607 04 2




*If Installing A Canopy Assembly Refer To Next Section, ltem Number 6

J




/
12.6 Sun Canopy Installation

ITEM NO. | PART NUMBER ‘ DESCRIPTION ‘ QTY.

1 60288 j Lock Collar & Rod Assembly 1
2 20053 ; Capscrew, HH 1/4-20x 1.0 2
3 60286 Mount Canopy Support 1
4 90044 1 Nut, Hex 1/4-20 Nylon Lock 10
5 60368 ] Plate Pivot 2
6 20408 ‘ 3/8-16 x 4.00 2

7 60352 TUBE, LOWER REAR 2
8 90167 ﬁ Roll Pin, 3/32x 1.0 2
9 90010 ﬁ Bushing, MFI 0810-08 2
10 90073 : Washer, 1/2 Wave 2
1 90012 1/2 Flat Washer 2
12 90094 Capscrew, HH 1/4-20x 1.5 8
13 90095 Washer, Flat SAE Zinc 1/4 8




Exploded View

* Replaces Part 20087 )




>

12.7 Actuator & Basket Installation

ITEM NO. PART NUMBER DESCRIPTION QY.
] 80012 Seat Basket 1
2 50031 Chest Belt ]
3 90207 Washer, Flat 3/8 2
4 90401 Capscrew, HH 3/8-16 x 2.00 4
5 920059 Nut, Hex 3/8-16 Nylock 2
6 90178 Actuator, 36 Volt 12 Stroke 1
7 120060 Washer, 3/8 Hat 4
e )
7N
(3)
~= L S
;{ N
3 N A
0’ T | |
Front View Of - s
Chest Belt
(5 e )7 ) ) (5) ,_(% {4
I e e B B TCA TN D
'\ | \ \ \ / /
| 4 T i J
| \ 's «‘
i | / /
‘ | / \
2 \ | / !
\ | |
| L ‘/
]. = \\ e /, “
( — ——
\




12.8 Stand-up Seat Installation

W.I-l
¢
Vo)
N| o
x| ®
g o | O
IRl E
== N
e
G| 2|8
g1 28
Q| &2
| g
513
CN
(72)
[«°4
[WN]
[ n]
>
o
2
&
< 4
Pmrﬂv
g8
O
N‘Q
-
L
=

Exploded View




>

= MOTOR CABLE
= SEAT CABLE

= STEERING CABLE
= CONTROL CABLE

1. UNLESS SPECIFIED ALL
WIRES 18 GAGE.

1

(o]
W4 J7 P7

RED-T 3< 3 [-RED— :
HT——{ 2< <2 [-WHT: 5'\,?_‘
BLK— 1< <1 [-BLK

6—BLK

STOP

S4
(RUN/TOW)
2_ 30>

110>

16
5 1o
40>

AU
(ALARM)
@\ i
l BLK
12-BLK [f]re
6-BLK
A1
®\ (CONTROLLER)
oSt BATT — Od—BLK
(WARNING LT.) PB JB e ? pi ] ~ -12-e
; r-r " <3 1 > >——BLK:
BLK—O— <4 2 > >t+—-8wW
h Ed_ <s|E 3> BLU
P/o <6 A |4 B
7 5 [—> >—1—ORN
<8 o SP1
P/0 7 [—> >—ORN
w1 8 —>
M ' L2
(DIODE PACK) —:—12—RED——O F2 T (T .
LR —12-81k] 2>
Bik| P2 cR2 42 AR s |33 S —=eo
1 LT N 1101 4> >1—VYEL
| cr 91 52 se2
AL JEXTR o2 l6— L
L] <3 ] it —
UNUSED <4 D 7
L <5 c|2[—>
P/0 <6 3> St pk—
T i | P/0
o 6-RED —OVMN  BATT + Og— 6-BLK W4
6—BLK
‘\RECHARGER RECEPT) Rl
0’\9 12-RED
12—RED——O O—12-BlK
o ps 43 RO
st
(KEYED SwircH) < P8 s 21021 | pep L
ReD—— ¢} 2
| et | |
BLU-I L]
2 s2
FOWARD,/REVERS!
({ /' E) P/0
< o 2 lo>>—va w3
SR IE e
E >, c 2 E<
§§5§ £ §g o] ORN
H
AP AE
Spfufige FR | -
© Q; Al 5% > (SEAT SWITCH)
oftw 28 |3 ° MG2
Rg o8> bg |2 (SEAT ACTUATOR)  py  us RED— €06
LI P YEL—< —T-0=> >RED
S iC i 4}Mou
§ YEL i YEL—< <03 =
= 1 B —BLU—< €04
— 9 @ P/0
w2
P/0 MG1
W1 (MOTOR) ’ (ELECT BRAKE) > 1|8
BLU °
=2
HEE =] BLU &2
% ; 3 m 2
1 = g ;
5 2
W= 3 o d {
,Q E =z N z
o3| 2= d
Oz RO =
| ] 5
S| g2
ol I o
o [Z1ep] 1 g
0| 22 3 H
Al > ]
-l N g 8
B i =
2l o :
N % 3
>3 5
> @ F = S




|

c

T 5z ove]

T Fwas]

Z |5t

—1000v—dd

‘ON_"oM0

*

2]

| ASSY 3SN4 dAV G G—¥9G500+ z4 °T
! ISHIAIY WYV 1GR90 LV Ge
| MOL/NNY ‘HOLIMS 100958101 ¥S ¥4
| I10VLd303y 399vHOIY L0SZYSLOL oy 0z
L 319901 1Vv3S ‘HOLIMS 6106 ¢S 61
I BMOMLIS Zl A9C ‘YOIvNlov 1v3yg 8/106 ZONW gl
. c19
¢ AY3LLYE S IAT L0106 z18 £l
119
] 1v3AS SSIANYVYH Idim 8900+ M 9l
L 1HOM ONINYYM 0T 65007 1Sa Gl
| ONIYIILS SSIANYVH IFHIM 485007 oM ¥l
| ASSY 3SN4 dNVY Gl S1—¥9G500% i cl
] YOLOW SSINYVH IFdIM G000 LM A
5 M19 39VD .9 /2 FdIM 0S00% - Ll
| JOYLINOD SSIANYYH IFHIM ¥/¥00% M 0l
l OW3S YITIOYINOD 21¥103713 SO0V LV 6
| O1Y10373 ONIMYVL ‘Inveg Z¥00v zv 8
| C00%— 130 NOILOVYL HOLOW L¥00¥ LOW L
| AsSN4d dAV 0Gl 6200¥ ¢4 9
z M8 39v9 9 ¥ 3dIM 2200% - S
| NIVW YOLOVINOD 6100¥ Y ¥
! J1LLOYHL X089 10d 8100% 99d ¢
L 3SHIATY/AYYMOS ‘HOLIMS Z100¥ Zs zZ
L 440/NO AIM ‘HOLIMS L 100Y 1S ]
: HIGNNN 'S3a "ON
ALD NOILdINOS3A pin e WLl

Qdav

NoudrdSIQ

Ay







